B CONTENTS

— HBRBIR/TABLE FRAME .......ccoooiiiiieee s 1
Z. I  TRANSMISSION  MECHANISM ........coooiiiiiiiiiiiiieieeeeesee s 5
=. EAAE PRESSER FOOT MECHANISM ........ooooiiiiiiiiiiiieeiiieneeiiesseeenes i 7
P9, FR7IHAE [ CENTER KNIFE SYSTEM ..o 11
Fi. HEEER [ STACKER ... 15
750 BOEATEALILASER  RARTS oo 17
£ HLEA/SEWING MECHINE HEAD ........cccooooiiiiiiiiisieeeeseeeees e 19
J\. ERAMH/COVER CONNECTION PARTS .......cooiiiiiiiiriiiiisseeiecses e 23
. BYLEZHAMH/MOTOR DRIVER PARTS ..o s 25
+. B3R B/ASSIST EQUIPMENT PARTS ..o e 27
+—. HEERREAM / STACKER PARTS ... s 29
+ =, B / CONTROL BOX ... e 31

+=. WEXSEERHE (EMEF) /| GRID&STRIP(OPTIONAL).....ooooooioeeccee 33



—_ LS £ B TEAAH
AUTOMATIC PLACKET

Groupl TABLE FRAME SETTING MACHINE




—. HZEERITABLE FRAME

s (et 2R NAME OF PARTS i
NO. SAP CODE QTY
1 301461 HLZRZE A () Framework unit 1
2 140731001 iR Food pad 4
3 40730001 i Air gun 1
3-1 (40730010 IR R Coil tube 3M
3-2 (40736022 S SLAPGE Tube joints APG6 1
3-3 (40736021 8 4 3L APC8-02 Tube joints APC8-02 1
4 40711001 e Drawer 1
4-1  [S05067 BEETM5 X 10 Screw M5X10 2
4-2  |407N01001 EETEESAE Nut M5 2
5 40730004 FE YR T o Power switch 1
5-1 [S05118 BEETMA X 16 Screw M4X16 2
5-2  [W01001 M Washer M4 2
5-3  [407N01002 B2 R4 Nut M4 2
6  [40730072 JHIES T 5% Foot switch 1
7 140730005 R IEKER Sensor 3
8 40732359 ZE IR Right limiting rubber stoper 2
8-1 |W01021 RE M6 Washer M6 2
8-2 [N01007 2 REM6 Nut M6 4
8-3 [40712341 PR AL HUBE AT Screw 2
9 140736046 WA (57N Tube joints 1
9-1 (40736050 AR ARE K Tube joints 1
10 [40730113 Hi % Electric box 1
10-1 [S05060 BEETM8 X 25 Screw M8X25 2
10-2 |W01010 RIETMB Washer M8 2
10-3 40122014 e Washer 1
10-4  [407N01004 B RS Nut M8 2
11 140730101 SR bR Filter regulater asm. 1
11-1 (40730047 6—H sk Tube joints 1
11-2 (42130096 F3h 1% (VHK3) Manual valve 1
11-3  [421513028 AT A HMbx 14 Screw M5X14 2
12 40728004 HE R Noise silencer 1
12-1 (40736018 2 £ B IBAPC6-02 Tube joints APC6-02 1
12-2 14073000600 e F Eellilving electromagnetic valve 1
12-3  [S05064 B2ATM4X30 Screw M4X30 2
12-4 |[W01001 g4 Washer M4 2
12-5 |W02002 P Washer M4 2
13 [40732007 ik Roller 1
15 40730082 FE, 14 IR Electromagnetic valve parts 3
15-1 (40730085 XOEIC R (440) Convergence panel 1
15-2 40730031 FEL T 1) 5 AR Cover plate 1
15-3 140728003 VH A Noise silencer 4
15-4 [40736003 6% AAEREL U850 Tube joints 1
15-5 (61902012 FEddEft: WDF-2Y Connector WDF-2Y 3
15-6 [61807045 % ¢ WDF-PT 6
15-7 [421S13072 AT A5 HM4x25 Screw M4X25 4
15-8 407512002 TE AR 2 BT Screw 1
16 140730013 X HL i ISY3120-5LZD-M5  |Electromagnetic valve parts 3
16-1 [40730028 XCEICHR_ (3£67) Convergence panel 1
16-2 140728003 VH A Noise silencer 4




—_ LS £ B TEAAH
AUTOMATIC PLACKET

Groupl TABLE FRAME SETTING MACHINE




16-3 40736003 6% A EEEL (A IR80 Tube joints 1
16-4 61807021 BeAE Connector 3
16-5 421513072 BRAT 35 HM4x25 Screw M4X25 4
16-6 [407512002 TE AR B IR AT Screw 1
17 40712111 XX T Cutting board 1
18 [40732444 = (586) Cover plate 2 1
19 140712110 XTI Ja5 Double knives steel plate 1
20 40732443 25— (586) Cover plate 1
21 140732445 = = (586) Cover plate 1
22 407504001 P RS TMAx 16 Countersunk screw M4x16 47
23 |40719301 & 7] Fixed knife 11
24 S04042 HEETM2x5 Countersunk screw M2x5 4
25 |40736041 A 3k Blowing nipple 6
25-1 40736047 6K R N 2 3L APC6-M5 Tube joints 6
26 [302101 SE Rt ] Electric cabinet 1
26-1 |S05084 BZETM6X30 Screw M6X30 4
262 |W01021 M6 Washer M6 4
26-3 |W02004 M6 Washer M6 4
26-4 |407N01003 SRS Nut M6 4
26-5 40722302 iR ) Washer 1
26-6 (40722303 HLE AR B R Washer 5
29-1 |W01003 MOy Washer M6 16
29-2  |W02004 M6 Washer M6 16
30 [40711013 kL ZE Plastic stopper 6
31 40732368 XU )58 TR 1 5mm Double knive plate fixed 15mm 1
31-1 [40732369 K] TR 22mm Double knive plate fixed 22mm 1
31-2 140732370 X8 JIHR28mm Double knive plate fixed 28mm 1
31-3 (40732371 K] E T B 35mm Double knive plate fixed 36mm 1
31-4 140732364 X8 JIH40mm Double knive plate fixed 40mm 1
31-5 140732372 ) E TR knive plate fixed 1
32 1407504002 BZETM3X8 Screw M3x8 4
33 302481 JED e [ 4 A A Roller plate 4
34 1302482 TS [ 5E AR Roller plate 4
35 |40711010 SR Chain 0.6
36 |407S04001 BEATMAX 10 Screw M4x10 4
37 |L02024 BEETM12x25 Screw M12x25 8
38 [W01016 12 Washer M12 8
40 [40712112 AR ] 7 A Plate 1
41 421513038 MEETM3x6 Countersunk screw M3x6 6
42 |40732409 R Cover plate 1
43 (40732362 X pEh— 2
44 |W01002 M3 Washer M3 2
45 140711009 HL 274 1
45-1 4215813052 BRAT 35 HM4x 18 Screw M4x18 6
46 (61910009 S SR TMOG 6
47 161800001 FHYETT R 1




2A}/RRAN

AUTOMATIC PLACKET
SETTING MACHINE

RN

TRANSMISSION MECHANISM

Group?2




. {&EBHLH I TRANSMISSION MECHANISM

55 5 SR NAME OF PARTS i
NO. SAP CODE QTY
1 |304457 B 5 AR (586) Bottom action body 1
3 |4070930200 |SHL4Mt Rail action group 2
4 1400887 A [ Bearings fixed plate 2
5  |4070930300 [£AT 41 Screwed shaft group 1
6 W02002 M4 Washer M4 10
7 [400888 Bl R 4L Motor fixed plate 1
8  |400889 EHR Connection board 1
9  |40703301 ERE Coupled axle-pin 1
10 (61300014 FLAL Motor 1
11 (40732460 WS IEFEFE IR (58G) head connection short screw 2
12 |40724301 4746000 Bearings 2
13 |407N01004  |M8IZ £t Nut M8 8
14 |W04001 M8k F Washer M8 8
15 (421513052 N 7S SR ET MAX16 Screw M4x16 16
16  |W01001 MAZR Washer M4 6
17  |421513059 P 7S FIRET MBX 18 Screw M5x18 4
18  |S10006 7S A [ IR T MBX6 Screw M5x6 4
19  [40702031 B E K AZHT (586) head connection long screw 2
20 |421513039 7S A IRET M6X25 Screw M6x25 2
21 [wo02001 FRIRMS Washer M5 4
22 [L02031 BERE M4 X8 Screw M4x10 1
23 |S05064 7S A IRET MAx30 Screw M4x30 6
24 [407N01002  |M4H HilELE Nut M4 6
25  |W01009 M54 F Washer M5 4
26 [S05069 /S 25T M5x40 Screw M5x40 2
27 |[407N01001  |M5H4iHELE Nut M5 2
28  [S05119 7S 25T M4x20 Screw M4x20 4
29  |421510041 + 7 4Z%ET M5x6 Screw M5x6 1
30 (61910021 RIEZ K19 Cable clip 1




= Emmm SENImEGHN

AUTOMATIC PLACKET

Group3 | PRESSER FOOT MECHANISM [ SETTING MACHINE




=, JEJIHLHI/ PRESSER FOOT MECHANISM

ﬁ; A fchE P NAME OF PARTS éﬁf;
1 400890 JERHS R Bottom side connection plate 2
2 [S10006 DUk NS A 58 55T M5x6 Screw M5x6 4
3 400891 T ER R Top side connection plate 2
4 421513059 124 M5x18 Screw M5x18 8
5 140703302 il Upper shaft 1
6 400892 [#] 5 A Clamp main plate 1
7 4070930400 EERIRS R Guide rail 1
8 S05076 IZ%ETM8X40 Screw M8x40 1

8-1 |wWo01010 M8 Washer M8 1

8-2 [w02011 FAFMS Washer M8 1
9  [L02018 BRET (475 H1)M10x20 Screw M10x20 4

9-1 (W01018 HHM10 Washer M10 4
10 |302089 EER IR B e e R T Slipper connection unit 1
11 |S05064 HEET (M7 £1)M4x30 Screw M4x30 4

11-1 |WO01001 M4 Washer M4 4
12 421813012  |WZ4T 7 #AM4x10 Screw M4x10 2
13 |40702302 T Lower shaft 1
14  |40703335 14 bl Set collar 4
15 1400893 R ELiER Cylinder connection arm 2
16  |40703312 GIES Bushing 2
17 1400581 et Clamp arm 2
18 40701021 TR Bracket 2
19 40701020 AR Cover plate 2
20  [400894 o B Left Clamp 1
21 S04057 124T M4x50 Screw M4x50 6
22 |400895 A5 AR Right clamp 1
23 407530045 o] Bolt 2
24 N01011 12 EEM8 Nut M8 2
25  |407515001 | FFAHF sk BE BT M8X15 Screw M8x15 2
26 [S10008 PN 7S A ] 3 5 A R ST MAX6 Screw M4x6 2
27 4073000900 |/& A7iATos Pressure regulating valve 1
28 |42122041 LA Mat clamp 0.1

28-1 (42123004 XUTH B Double tap 0.7
29 40736048 23K JS4-M5 Fitting KJS4-M5 4
30 40730065 S HLSDA25x10 Cylinder SDA25x10 2
31 |wW01009 “F- M5 Gasket M5 4
32 |S05035 B2%T M5x25 Screw M5x25 2
33 140703004 =E Bushing 4
34 N01007 IZEEMB Nut M6 3
35 [sS05071 24T (N7 F1)M6X20 Screw M6x30 2
36 [41222007 HlLre Rybber bumper 2

36-1 [S05073 B24£TM6x40 Screw M6x40 2

36-2 [wW01003 M6 Washer M6 2
37 |407S17006 |+ FPikERETM5xX15 Screw M5x15 4
38 407517001 U IEET MAx10 Screw M4x10 8
39  |40736042 i H RS G SLM5 Ball joint M5 2
40 40712307 BEATM5 Screw M5 2
41 [40727001 e Spring 2
42 NO01001 12 REM4 Nut M4 4
43 |S05118 7N FHIEET M4X16 Screw M4x16 2




= Emmm SENImEGHN

AUTOMATIC PLACKET

Group3 | PRESSER FOOT MECHANISM [ SETTING MACHINE




44 [W01003 - 35 M6 Gasket M6 2
45 (40730066 XU AR Confluence Pla 1
45-1 140730013 I HiL R ) Electromagnetic valv 2
45-2 (40728003 o Muffler 4
45-3 (42130032 i i IRJAS 120 1F-M5-04 Throttle 4
45-4 161807045 & FrWDF-PT Spring leaf 4
45-5 61902012 BeddiFWDF-2Y Joint WDF-2Y 2
45-6 407512002 |V ymbRCEE BPIEAT Sctrew 1
46 400896 AL [ JRE Cylinder holder 2
47 162505002 N 7S 25T M5x15 Screw M5x15 1
48  |N01004 12 £EM5 Nut M5 2
49 (41222007 BlLre Rybber bumper 1
49-1 |S05084 B2ATM6x25 Screw M6x25 1
50 [40736011 TAAERSL MBEZ0 Joint M5 2
51  |40736003 THAEEL AR50 Joint 1' 1
52  [S05060 B2ETM8x25 Screw M8x25 2
53 40736030 $3LAPY6 Joint APY6 2
54 [S09009 B2ETM5x10 Screw M5x10 4

10




2R NREAHN
AUTOMATIC PLACKET

SETTING MACHINE

a2l %

CENTER KNIFE SYSTEM

UL

Group4

11



Py, drJJHL#) | CENTER KNIFE SYSTEM

ﬁ o |s Afc%DE 4% NAME OF PARTS éﬁ{i;
1 40701414 FPEER Guide connection stump 1
2 140701337 WEAT bR Body connection screw 1
3 400897 X4 Holder 1
4 140703306 SELETR Bushing 1
5 [B03005 TRl 7 Ball bearing 1
6 40702309 T4 Action shaft 1
7 407530027  |1Zke Screw bolt 1
8 1400427 ENIE Actuator 1
9  |40703337 L Spring set 1
10  ]40708009 4 Washer 2
11 (40703016 BiE Bushing 1
12 40702017 i Shaft 1
13 407N01003 |H #itEEEM6 Nut M6 2
14 140705008 I Lever 1
15 (40733004 FR T Center knife motor 1
16 1400898 B U i SE 4 e b Front piston connection plate 1
17  |S05087 7S IR ET M5x 1.2 Screw M5x12 1
18 (40705007 AT Drive link 1
19 (400903 ==Rypiiz g=t Center knife stump 1
20 140710002 i O % Eccentric wheel 1
21  |sS10008 FEIBETMAX6 Screw M4x6 2
22 140729308 AT Fixed screw 1
23 140729307 P & BRAT JR Fixed screw 1
24 |S05072 P 7S F IRET MBX30 Screw M6x30 1

24-1 (w01003 M6 Washer M6 1
25 4073004000 |AHLSDA12x5d Cylinder SDA12x5d 1
26 40730039 A HLSDA16x15d Cylinder SDA16x15d 1
27 |S05035 7S FIEET M5x25 Screw M5x25 4
28 |421S13052 [PHI/NAUEE] M4Ax16 Screw M4x16 4
29 |S05124 NN SHIRE] M5x16 Screw M5x16 2
30 [S10008 IZETMAX6 Screw M3x10 2
31 (40730073 SP18-05DNAREE I % SP18-05DNA Sensor 1
32 [40727006 L Spring 1
33 [40702312 JSRll Short shaft 1
34 40722007 BIRER Rubber sleeve 1
35 1400904 XTI T 58 Double knife fixed plate 2
36  [40719302 b T)% 7] Wide center knife 2
37 140729302 TR Blade connection plate 1
38 (421511003 |#Z4T M3x8 Screw M3x8 4
39 |421S13065 |WEE]HFHAM5x16 Screw M5x16 1

40-1 (40732359 FRAS # i e Limiting stopper rubber 1

40-2 (W01021 KITM6 Washer M6 1

40-3 |NO0O1007 2 REM6 Nut M6 2

40-4 |40712341 BELAS7 L i A Screw 1
41 40730005 FE IR Sensor 1
42 140712098 STER Anticollision plate 1
43 140703310 =g Copper bush 2
44 1407S04056 [i2%] M3x40 Screw M3x40 2

12




2R NREAHN
AUTOMATIC PLACKET

SETTING MACHINE

a2l %

CENTER KNIFE SYSTEM

UL

Group4

13



45 40736048 #:3kKJIS4-M5 Joint KJS4-M5 4
46 |40703015 IS Copper bush 1
47 40701402 T Fixed block 2
48 |421S13072  |MRET A HAM4x25 Screw M4x25 2
49 40701403 PR Block slice 2
50 |S09042 1247 M3x4 Screw M3x4 8
51 140712310 1 ] S A B Knife guide block 1
52 S10006 BZEE]TM5X6 Screw M5x6 1
53 |S09007 T3ty 55 BB AT M6X8 Screw M6x8 1
54 140701415 SEIERR Rail connection plate 1
55 S02056 UUSLIEET M6 Screw M6x16 2
56 421513012 |HBRE] 77 EM4AX10 Screw M4x10 2
57 (40701416 [) At e e Belt connecting plate 1
58 S05087 IZETM5X12 Screw M5x12 2
59 140732513 SR Rail hanging plate 1
60-1 ([S05060 12457 M8X25 Screw M8x25 2
60-2 (WO01010 M8 Washer M8 2
60-3 (W02011 SIS Washer M8 2
61 40712704 RN 2% 22 BE R Sensor mounting plate 1
62 [407S04053 |#24]T M3x25 Screw M3x25 2
63 505048 IZETM4AX10 Screw M4x10 2
64 |40703035 S ER Copper bush 2
65 40728001 )y Washer 1
66 |S12001 A B 2 W ET M6X8 Screw M6x16 1

14




+ ®BR £ BTSN

AUTOMATIC PLACKET

Groupb STACKER SETTING MACHINE




T, HEZ2s /| STACKER

5 5 H&E
NO. | SAP CODE % Bk NAME OF PATS QTY
1 |4070137300 |HEZRIZEgEAAL Frame connection board unit 1
2 4070136900 v [a] s 2520 4 Center frame unit 1
3 |4070136600 |IiiHES 28411 Top frame unit 1
4  |S05071 N 7S 25T M6X20 Screw M6x20 4
5 [421S14024 |75 S EIRETM6X16 Screw M6x16 4
6 |40729309 HE SR Fiz 5l Frame connection shaft 1
7  |N01010 B2 REM12 Nut M12 3
8 WO01016 A M12 Washer M12 2
9 (40724302 LS Bearing 2
10 [S05082 Ah75 A IRETM10x40 Screw M10x40 1
11 |40736020 1 H S ELHELM10 Ball joint M10 1
12 |40730064 S 5L25%125 Cylinder 25x125 1
13 [40730322 AR Cylinder knives connection plate 1
14 |S05076 7S 55T M8x40 Screw M8x40 1
15 |407N01004 |EBUERIMS Nut M8 1
16 |W01010 # M8 Washer M8 2
17 |N01025 HBEREM10 Nut M10 2
18 [40730063 K i1 25x10 Cylinder 25x10 1
19 |407S30037 [i&#e Screw 1
20 |42130032 LI Cylinder joint 1
21 |4073000900 |[J& /7174 Pressure regulating valve 1
21-1 |40736010 AR E 7k Joint 2
23 |421S13012 [P/ AIEETM4AX10 Screw M4x10 2
25 |40736008 A RE L4 Gas-yype fitting ®4 4
26 |40701374 AT [E] E JE Cylinder fixed seat 2
27 |421S17009 |+ FUTSkIBETM5 X 10 Screw M5x12 8
28 |40701318 e Arm 4
29 |S10006 PN 7N A1 1 i 5 A R E T M5X6 Screw M5x6 4
30 |4070137700 |nJ iz 4RsH Adjustable frame parts unit 2
31 |40730076 aties Cloth clamp cylinder 2
32 140729310 SORFF Support bar 1
33 |W01018 A M10 Washer M10 2
34 [421S13065 [PI/SAIEETM5X16 Screw M5x16 4
35 |S10009 e i85 M6x8 Screw M6x8 7
36 (40701370 HE SR B Frame connection board 1
37 [421S13018  |MEET 75 HM8x20 Screw M8x20 4
38 |H03006 @6~ Circlip @6 1
39 (40729326 R Connection shaft 1
40 (61910005 B JETM0A Wire clip @6 16
41 |407S04002 | /S DK IEETM3x4 Screw M3x4 7
42 140701318 i Rubber blanket 2
43 140736029 2L APE4 Joint 2

16




15

\

/\
Group 6

BOLRE ALAT

LASER PARTS

LAWNMEAGHN
AUTOMATIC PLACKET
SETTING MACHINE

17




75~ O EAI/ILASER RARTS

P | [
NO. |[SAP CODE R NAME OF PARTS QTY
1 (40702307 TR O e Top laser shaft 1
2 140701126 X4 Holder 3
3 40730020 WL Laser 3
4  [sS05118 N 7S R ETMAX16 Screw M4x16 3
5 [421S13072 |/ AHIRETMAX25 Screw M4x25 3
6  |407S30033 |3l =k S A AR Holder 3
7 40701041 S A, Clamp 3
8 |N01007 12 £EM6 Nut M6 3
9  1407S16002 [#OIREZEEMI0 Nut M10 2
10 (40701210 WO T [ e AR (586) Laser fixed plate 1
11 (11412036  [#k&fLzhiR Drive plate 1
11-1 (41312009 5 4 42 Protection framewor 1
11-2 (41330003 VAR Switch 1
11-3 41330026 CADLrEL&al Switch button 1
11-4 |41330027 EALREN Slider 1
12 |S10008 7S 5 e B AT MAX6 Screw M4x6 6
13 [S05058 7S A 24T M4x10 Screw M4x10 1
14 [421S13059  [HE4T 77 M5 X 20 Screw M5x20 2
15 (421513052  |BRET A7 HWM4x18 Screw M4x18 2
16 |421S13027  |WE4T 77 #M5x12 Screw M5x12 2
17 (40712130 i P Rl 52 42 (586) Sensor plate 1
18 |42130025 R IR 2% Sensor 2
19 [400905 rh JJOGAT i E A Laser fixed plate 1
20 |40732348 Ak S SR Fabric box stand bar 1
21 (42112021 SCHC Brackets 2

18




SEWING MECHINE HEAD

ZEMNRETHN
AUTOMATIC PLACKET
SETTING MACHINE

19




+. MLk EBAE/SEWING MECHINE HEAD

75 5 &
NO. | SAP CODE E4 NAME OF PARTS QTY
1 |407N01002 |MZEEMA4 Nut M4 4
2 |wo1o001 # M4 Washer M4 4
3 40701351 16 TR A cylinder raise presser unit 1
4 111226007 FEL Ak A electromagnet crank pin 1
5 |H05003 e Check ring 2
6 [11203003 R ESE] Sleeve 1
7 111201007 FEL A s Sk Adapter 1
8 |S05038 2 24T Screw 1
9 |11204005 FAL Tk i A Electromagnet crank 1
10 |S05013 WRET Screw 1
11  |H5011 4Pl Check ring 1
12  [11202003 H a4 & Presser bar lifter shaft 1
13 (11228003 BT Washer 1
14 (11222016 HES) Oil steal 1
15 11203002 £ Sleeve 1
16 |40712135 Bk R Face plate 1
17 (304768 HL7% (A4S+A5) Machine(A4S+ADb) 1
18 40712131 J&i T AR Rear window plate 1
19 (4070430200 | [ #h3E i h 4w 20 A4 Knee lifter lever asm 1
20 |421S13052 |#ZAT 5 HAM4x18 Screw M4 x16 4
21 |40712136 ERAE B SCHE IR (586) Fixing plate 1
22 |4073011900 |fx 2k H sk Solenoid 1
23  |4073012000 |52k s pidk a1t Solenoid 1
24 |112S16011 |Ef&ji24T Sleeve screw 1
25 |112S11012 |hiAT4ZEE Nut 1
26 (11204004 EREREN R Presser bar lifter sleeve 1
27 (40712134 H 236 5 R AT Tie bar 1
28 |112S20008  |FiTHE4T Tie bar screw 1
29 [S05004 WRET Screw 1
30 [407S20001 |3 EBIPATIZET Presser bar lifter screw 1
31 |H05013 el Check ring 1
32 140726302 I F A Presser foot linkage 1
33 |N01007 X EEM6 Nut M6 1
34 [101S17002 [EFHRIERET11/647x40 Screw 11/64"x40 4
35 |101S11001 |ME4T Screw 3
36 (40701364 LA E AR Fixing plate 1
37 |40730008 S HELSDA32x10 Cylinder ADA32x10 1
38 [S05073 P 7S FIRET M6X40 Screw M6x40 4
39 42130098 R Connector ®4 2
40 |4070134700 |¥F & 12 A Live pressure foot 1
41 40712345 NN Movable machine plates 1
42 140712333 BT AR Needle plate 1
43 [400471 Wr AL A4 Sensor copper sheet 1
44  [S05052 7S 55T M3x10 Screw M3x10 1
45 |20722004 HES QOil steal 1
46 |40712331 HERR Needle plate 1
47 140722010 R 2% Decorate steal 1

20




SEWING MECHINE HEAD

ZEMNRETHN
AUTOMATIC PLACKET
SETTING MACHINE

21




48 (421513052 [#Z4]HHM4x18 Screw M4x18 1
49 140701205 PR35 Ji Swing seat 1
50 [10127009 HEMR 3 Spring 2
51 |114S30001 |[PI7S A BRETM5x25 Screw M5x25 3
52 140733012 [l (58G) Front panel film 1
53 |14011012 AR RE (i) Front panel 1
55 |40701206 HIML e (58G) Motor fixing plate 1
59 |421S14024 [#2ETM6X 16 Screw M6x16 4
60 42130080 I 2% 7 3¢ Coupling 1
61 (42122032 EESSIN Shock-reducing rubber 1
62 |W01009 #1185 Gasket 5 3
63 |421S13028 [ME4] A HAM5x14 Screw M5x14 2
64 [421S13059 |MRET A5 M5 X 20 Screw M5x20 8
66 |S10009 IZETM6x8 Drive wheel screw M6x8 1
72 |4073011700 |kAZkHRERR A Thread-loose electromagnet device 1
75 40701206 ML %2 e R Motor Fixing plate 1
78 (40702040 - Hl Main shaft 1
79 140722009 Jia Bl AR Rear window plate 1
80 40709013 P L Dial plate steal 1
81 40711019 LS (58G) Motor hood 1
82 140701068 Fi (586) Drive wheel 1
83 |40703037 P78 (58G) Coupling 1
84  |4073012200 |y EAar s B 4 AF (586) Oil measuring device 1
85 |40712346 HI BB [ E AR (586) Motor hood fixed plate 1

22




J\ = 2 B AT

AUTOMATIC PLACKET

Group8| COVER CONNECTION PARTS | SETTING MACHINE

23




I\, 4 1/ICOVER CONNECTION PARTS

T 5 H&E
NO. SAP CODE AR NAME OF PARTS QTY
1 40712910 |[##R Cover 1
2 421510021 [#E%TM8 X 10 screw M8x10 1
3 42111008 | HLIBEFGH Clamp foot cover 1
4 40712304 | HUEKIEFT Cover connection long screw 1
5 407530002 |TiiHiEET Top screw 4
6 40712305 |75 M0 AT IEAT Cover connection front screw 2
7 40712306 |75 B 12 A B AT Cover connection short screw 1
8 40712307 |#2FF screw 1
9 40712911 |JG MR Clamp foot cover 2
10 421510022 |MHETM4AX 6 screw M4 X6 10

24




Group 9

AL R 2 L A

MOTOR DRIVER PARTS

SAFHREIH
AUTOMATIC PLACKET
SETTING MACHINE

25




Ju HHLEE 414 /IMOTOR DRIVER PARTS

75 5 K NAME OF PARTS M
NO. | SAP CODE QTY
1 (61300013 T50WHLAL (F) Motor 1
2 400901 HIHLIE AR Motor connection plate 1
3 [s05085 N 7S R ETM6X15 Screw M6x15 4
4 140735008 T5x16[) 17 150cm T5x16 belt-150cm 1.5m
6 140701011 Je B Clamp 2
7 [421S13052 | NAIRETMAX18 Screw M4x18 2
8 40735004 GiiE i Pulley 1
9 140724001 L Ball bearing 2
10 (40726301 iy A il Wheel pin 1
11 |407N01004 |H8iHREM8 Nut M8 1
12 (421513036 [#24] 77 #AM6X25 Screw M6x25 2
13 [S09008 12T M5X5 Screw M5x5 1
14 |W01001 M4 Washer M4 2
15 |4073501800 |4KzEhHi%e Drive pulley 1
16 [S09032 BZ£TM5x8 Screw M5x8 1
17 |S05064 1247 M4x30 Screw M4x30 1
18 |No1001 12 £EM4x30 Nut M4 1

26




‘:B""‘lg

_1_.

GrouplO

]

AN A B

ASSIST EQUIPMENT PARTS

SHATHREIN
AUTOMATIC PLACKET
SETTING MACHINE

27




. B AT S B /ASSIST EQUIPMENT PARTS

75 5 2R NAME OF PATS i
NO. | SAP CODE QTY
1 40732358 B Holder 1
2 140701041 JetR Fixed plate 3
3 40730020 WOesT Laser 3
4  [sS05118 WS A IEETMAX16 Screw M4x16 3
5 |421S13072 [N /SAIRETMAX25 Screw M4x25 3
6  |407S30033 |3l =k S A AR Holder 3
7 |40701126 B Holder 3
8 |N01007 12 £EM6 Nut M6 3
9 |S10008 P 7S BT IR ET MAX6 Screw M4x6 6
10  [4073233800 |ffikl & ft: Fabric box unit 1
11 1400886 k&t Fabric box unit connection plate 1
12 [N01009 2 REM10 Mut M10 2
13 140702307 T EBIOE [ 5 il stand bar 2
14 [407S17001 |+ 7484 M4Ax10 Screw M4x10 6
15 140732450 R — (586) Steel plate 1
16  |S09009 /S F1 B2 IR AT M4AX6 Screw M5x10 4
17  |400885 A R} o ] 5 B Fabric box fixed plate 2
18 [302091 LA /N A Rock unit 1
19  [421S13018 | /N AIZETM8x20 Screw M8x20 3
20  |407S04002 |/ FIZETM3x6 Screw M3x6 3
21 161910009 S IETMO6 3

28




_I_._.

Groupl1l

HEBaSA N

STACKER PARTS

AFEREGN

AUTOMATIC PLACKET
SETTING MACHINE

29




+—. HES A1 | STACKER PARTS

T 5 F &
NO. SAP CODE AR NAME OF PATS QTY
1 40701360 |H#E &t Stacker board 1
2 40712303  |HE & 4R Stacker trestle connection plate 1
3 40701328 [HE B BLIERH SR Stacker trestle connection plate cover 1
4 421513028 #2477 HAM5x14 Screw M5x14 4
5 40722035 | Stacker foam rubber 1
6 40701361 [ 48 Down frame 1
7 40701362 [/K PS4 Level frame 1
8 4070136200 |H#E & 2% 2H1F Stacker unit 1
9 421513018 |R4T 45 #MBX20 Screw8x20 2

30




0O

+ =

Groupl 2

RTINS
CONTROL BOX

LA EGN

AUTOMATIC PLACKET
SETTING MACHINE

31




+ =, B4t 1 CONTROL BOX

K s g
NO. SAP CODE Z R NAME OF PARTS QTY
1 302101 EERAY e Electric cabinet 1
2 1603396 T ATAL LS AR Control board 1
3 (61301008  [JF K HLYFEHF150W-D-G Power 1
4 1604371 YRR Circuit board 1
5 161301007 JF 5% HLYEHF10W-S—5 Power 1
6 40733008 750W HEALIK ) 2% 750W motor driver 1
7 40733009 400W HHLIK ) 2% 400W motor driver 1
8 604370 i N\t i 1 B AR Circuit board 1
9 42111007 A BT A Operation box fixed plate 1
10 42112249 I B Plate 1
11 |40730114 oG4 Connection line 1
12 [42130101 T Magnets 1
13 |42112287 W5, B AR Plate 1
15 A 55 Operation panel 1
16 42130085 BoRFE Liquid crystal display panel 1
17 |42111006  |#fFhijG s Rear cover 1
18 (421513072 |W24T %5 HMAx25 Screw M4x25 2
20 [421S13018 | NAIZE] GEEO N8x20 Screw M8x20 2
21 140712136 B AE B S PR (58G) Operation screen support plate 1

32




MER R | AR

6

25

32

38

15

50

—_—
— -
[R—

Groupl13

W& GEH)
GRID&STRIP (OPTIONAL)

£BHNEEN
AUTOMATIC PLACKET
SETTING MACHINE

33




= XX GEWE) | GRID&STRIP(OPTIONAL)

75 5 R NAME OF PARTS i
NO. | SAP CODE QTY
1 |N01013 IEEEM16 Nut M16 1
2 |w01014 HFM16 Washer M16 1
3 (302092 XHEGE Holder 1
4 1401778 AT Holder 1
5 |400617 A Frame 2
6 |S05067 IZ%£TM5x10 Screw M5x10 6
7 |421S13065 [ME4T 7 EAM5x16 Screw M5x16 4
8  |400907 UL TR Cylinder holder 1
9  |40730087 i Cylinder 1
10 (400908 L3N Connect holder 1
11-1 400909 JEATER6MmM Press foot 6mm 1
11-2 1400910 JEATER25mm Press foot 25mm 1
11-3 (400911 JEATERL30mm Press foot 30mm 1
11-4 (400912 AR ER38mm Press foot 38mm 1
11-5 400913 JEATH45mm Press foot 45mm 1
11-6 |400914 JEATH50mm Press foot 60mm 1
12 |421S13059  [HZ%] 15 #M5x20 Screw M5x20 4
13 140702314 Bl Shaft 1
14 [12927018 P Spring 1
15 |H05012 R Circlip 1
16  |302095 XEME Shaft bushing 1
17  |40701503 AL EBAE Holder B 1
18 140709316 GAEHT Installation rod 1
19 |N01004 2 REM5 Nut M5 1
20 |302474 it Cover 1
21 |40701502 20 AL Holder A 1
22 |S10006 I24£TM5X6 Screw M5x6 3
23 [S10009 24T M6x8 Screw M6x8 2
24 140723001 JEA % Sponge rubber 1
25 |N01012 12 £ M6 Nut M6 1
26 [40701126 st Holder 1
27 40730020 kT Laser light 1
28 [S05118 IZ4TM4X16 Screw M4x16 1
29 |S05124 124] M5x16 Screw M5x16 8
30-1 |S05058 I24TM4x10 Screw M4x10 2
30-2 |W02002 HAM4 Washer M4 2

34






